7

=

Town of Plymouth, Massachusetts
Wastewater Treatment Facilities Plan/
Environmental Impact Report

Phase IIIA

Volume 5-—~Preliminary Draft Report
EOEA #8228

April 1995

Gary Frizzell, Superintendent
Wastewater Treatment Plant
197 Walter Street

Plymouth, MA 02380







| Section 2
Definition of Wastewater Management Needs

2.1 Introduction

More than 70 percent of households and businesses in Plymouth rely on on-site wastewater
disposal systems. This section evaluates the town’s existing on-site system and septage waste
disposal management practices. It provides the basis for a recommendation that on-site
systems continue to serve most of the households and businesses in the town. Section 3 will
develop wastewater flow estimates for areas of Plymouth connected or proposed to be connect-
od to the town’s wastewater collection system. This section addresses the following specific

issues:

a Existiﬁg conditions—on-site wastewater disposal systems, septage hauling and disposal
practices;

m Investigation of problem areas;

m Description and comparison of Plymouth’s Board of Health wastewater treatment and
disposal requirements and state Title 5 requirements;

u Alternative solutions, including innovative/alternative technologies, system costs;
m Future sepfage quantities; and

m Recommended on-site system and septage management plan, including monitoring
improvements, system replacement assistance, maintenance and education programs.

2.2 Description of Existing Conditions
2.2.1 On-Site Wastewater Disposal Systems

On-site wastewater disposal systems separate liquids and solids in a septic tank or cesspool.
The liquid waste flows into the ground via leaching systems, or through openings in the walls
of the cesspool. The remaining solids, called septage, must be removed periodically.

Prior to the implementation of Massachusetts’ Title 5 subsurface wastewater disposal regula-
tions in 1978, many on-site disposal systems in Plymouth were cesspools or included septic
tanks with capacities of less than 1,000 gallons. Table 2-1 presents Plymouth Planning Depart-
ment statistics on the number of homes constructed in Plymouth through March 1990. Since
1990, Plymouth has been growing at a rate of more than 200 homes per year, and the number of
homes now totals approximately 20,000. Three-quarters of the existing homes in Plymouth
were constructed prior to 1978. Since 1978, homeowners have been required to install Title b
systems. Nearly all of the homes constructed since 1978 lie outside the town's sewered area.

CDM Camp Dresser & McKee 241

439-6-AT



. Period
Before 1940
1940 - 1949
1950 - 1959
1960 - 1968
1870 - 1979
1980 - 1984
1985 - 1988

1989 - March 1980

CDM Camp Dresser & McKee

438-6-RT

Table 2-1
Number of Homes in Piymouth

Number of New Homes

571
2,065
2,472
5,735
1,636
2,208

739

Total Number
3,832
4,803
6,868
9,340
15,075
16,711
18,919

19,658

Hom




Section 2
Definition of Wastewater Management Needs

As of March 31, 1995, Title 5 requires septic tanks with minimum capacities of 1,500 gallons and
does not permit new construction of or repair of cesspools. A cesspool is a covered pit with
openings in the walls. Raw wastewater discharges to the pit and the liquid portion leaches into
the surrounding soil. Solids settle to the bottom where partial decomposition occurs. Cess-
pools provide much less treatment and are more susceptible to clogging and failure than a
conventfional Title 5 system. -

The typical Title 5 septic system consists of three parts: a septic tank, distribution box, and
leaching system (Figure 2-1). The tank pretreats the wastewater through solids settling and
decomposition by bacteria. Settled solids form a sludge blanket on the bottom of the tank.
Floatable material such as grease, oil, and scum forms a layer on the liquid surface above the
outlet pipe and remains in the septic tank. The wastewater liquid overflows to the distribution
box and leaching system through the outlet pipe.

Leaching systems are pits, galleries, chambers, trenches, or fields. These underground systems
distribute the wastewater so that it percolates through soil and is further purified by filtration
and decomposition by microorganisms. Unsaturated soils adserb viruses, bacteria, and :
nuirients. However, some nutrients, such as nitrogen in the form of nitrates, pass through to the
groundwater. The new Title 5 regulations, promulgated September 1994, require 4 to 5 feet of
soil between the stone underlying the leaching system and the maximum groundwater level.

2.2.2 Septage Hauling and Disposal Practices

Homeowners periodically have their on-site wastewater disposal systems pumped by private
septage hauling companies. Plymouth Board of Health records indicate that 18 septage
hauling companies with a total of 23 trucks currently serve Plymouth. Thirty percent of them
are from Plymouth and the others are from Carver, Wareham, Marshfield, Hahfax, Kingston,
Sagamore, Scifuate and Stoneham.

Licensed haulers truck septage to a receiving facility located on Long Pond Road adjacent to
the former Department of Public Works facility. Thirteen of the 18 septage hauling companies
that serve Plymouth hold a license to dispose of septage at the receiving facility. The facility
accepts septage until 3:30 p.m. on weekdays and until noon on Saturdays and Sundays.
Currently, the town is limited to receiving a maximum of 50,000 gallons per day (gpd) of
‘septage. The average daﬂy volume in any one week shall not éxceed 35,000 gpd. These limits
were revised by DEP in 1994, Previously, the town was limited to a maximum per day limit of
35,000 gpd of septage, which sometimes caused an early closing time, particularly during
summer months. Septage flow is recorded at the facility and the septage is immediately
discharged by gravity to the sewer located in Long Pond Road. The septage becomes diluted
in the sewer and flows to the wastewater treatment plant on Water Street for treatment.

Plymouth charges haulers 5.5 cents per gallon for disposal. Haulers charge homeowners an
average of $125 for pumping and disposal of 1,000 gallons of septage (12.5 cents per gallon}, and
$240 for pumping and disposal of 2,500 gallons (9.6 cents per gallon).

Septage flow at the Plymouth wastewater treatment plant (WWTP) is less than 1 percent of the
total wastewater flow (Figure 2-2). The revenue from septage disposal fees is a larger percent-

CDM Camp Dresser & McKee ' 2-3

439-6-AT






DWELLING l

PVC PIPE (TYP)

\

—
CAST IRON, PVYC OR

EQUIVALENT PIPE

| " SEPTIC TANK

DISTRIBUTION BOX

OPEN JOINTS

WATER TABLE,

— i — —— — — —— B W= e e e e e —

SEPTIC TANK

SO
ABSORPTION
(LEACHING)

TIGHT JOINTS SYSTEM

PLAN

ACCESS

MANHOLES SOlL.

ABSORBTION
SYSTEM

DISTRIBUTION
BOX

PROFILE / \

CDM Camp Dresser & McKee

Figure 2-1

Typical Three-Part Septic System
Town of Plymouth, Massachusetts
Wastewater FP/EIR Phase 1A







VIl 8SeUd HIF/dd 181emsisep
SHasSNUOBSSBI ‘UINOWA|d JO UMO).

smo| ebejdag jeollosiHy

PP I 18521 dwiel) guan

g-zainbiq
yiuopn
DT TR £661 > 2661 Ll LE64 - 0861
PWWPNSPWWPNSPWWPNSPWW?NSFWW
g ewmmmmmwmmmmmwmmmmemmmmm
] AN Pl HNEENEEN [ 11 anEEnENERN

pdB 8.28'5z = wnw|xep lnIY\

o
g
0
4 o00's
=
=
=
¢ =2
4 ooo'ol =
z
- n
wn
[}
. e
4 000'GL )
=}
o
g
=}
3
T coo'ez @
2
4. 000'se
4 ooo'oe




Section 2
Definition of Wastewater Management Needs

age, more than 40 percent, of the total wastewater treatment plant operating budget. The
average septage flow at the plant from January 1990 to August 1994 was 432,744 gal/month
(14425 gpd). This is equivalent to approximately $290,000 per year (at 5.5 cents per gallon) in
revenues from septage disposal.

The first private septage treatment facility in the state is scheduled to open soon in the adjacent
Town of Carver. The 100,000-gpd facility will dewater septage and provide nitrogen removal,
tertiary polishing, and UV disinfection of the effluent prior to disposal to open sand beds. Five
private septage haulers, including haulers that serve Plymouth, have reserved 80 percent of the
capacity of the facility. Haulers will pay 8 cents per gallon for disposal. One incentive for
haulers to pay a higher price in Carver is that the facility will accept restaurant grease, which is
not allowed at the Plymouth facility. Among the facilities that will accept grease are the Upper
Blackstone Water Pollution Control Facility (WPCF) in Millbury and the Fitchburg WPCF;
both are significant distances from Plymouth.

2.3 Investigation of Problem Areas

Massachusetts” Title 5 subsurface wastewater disposal regulations suggest pumping on-site
wastewater disposal systems once every three years and define systems that have to be pumped
four or more times per year as failed systems. The Plymouth wastewater treatment plant staff
collects septage pumping tickets and notifies the Health Department of frequent pumpers. The
Health Department sends a questionnaire to homeowners who pump their system more than
four times per year to determine whether they have more than one pit or whether they have
problems with their systems. Appendix B includes the questionnaire and a follow-up memo-
randum the Health Department sends to the Sewer Department.

- Phases I and II of this facilities plan examined two years of septage pumping records (April
1991 through March 1993) and approximately one year of Board of Health on-site system
requirement waivers (January 1992 through March 1993). The following summarizes the
pumping records, Board of Health records and. investigations conducted in this phase:

®  Manomet. Forty percent of the homes in the Priscilla Beach, White Horse Beach, and
Bartlett Pond sections of Manomet are on densely developed lots of 5,000 square feet or
less (Figure 2-3). The physical size and configuration of the lots in Manomet make it
difficult to upgrade to Title 5 and Plymouth Board of Health standards without waivers.
Ninety-five lots are located in an environmentally sensitive barrier beach. Over the years,
many of the seasonal homes in Manomet, served by cesspools or tanks smaller than 1,000
gallons, have been converted to year-round use, placing more stress on the wastewater
disposal systems. Pumping records from April 1992 through March 1993 show 26 on-site
systems in this area were pumped two or more times per year, and 73 of the systems

pumped were cesspools. More than 30 percent of the 80 waivers granted in 1992 occurred
in the White Horse Beach area.

8 South Manomet. The 1,350-acre, mostly residential area of Manomet Bluffs, Fishermans
Landing, and Churchill Landing in South Manomet alsc have a relatively high rate of
septage pumping. Septage pumping data from April 1992 through March 1993 indicated
this area relies heavily on cesspools. Forty-one systems required excessive pumping, and
119 of the pumped systems were cesspools. Approximately 15 percent of the waivers

CDM Camp Dresser & McKee 2-6

A36-6-RT




Y1l 8SeUd HIA/dd 18]emaiSep
SHOSNUIBSSEN ‘UINOWA|d JO UMO]

JowouRy Ul SAWOH JO UONNGLISI] 8Z1S-107
£~z 9inbi4

YO 19 128821(] dWED) A

'000°0L-100°6

B ] e} h
L o e o
Q [l [=3 [=]
[=) o «Q (=
= —_ pard —
v ) ' ) 1
41 %33 e (O] n
= o o o =]
Q =} o] [=] (=3
=] =) Q = [=3
o Q o (= o

(1} bs} ez15 107

000'6-100'8

'000°8- 1004

000'£-L00°9

000'g-100°G

‘G-100'v

000

000"F-100'E

000'E-100'Z -

BlE(] S,l0SS98SY UInowdid ¥661 :90n0g

<
o
o
&
)
0
~- 001}
L =
=
3
o
- L
o[or4 o
-
sy
0
- 3
®
s
- 00E
~ Q0P

Z6E°|LiseWOoH Jo Isquuny [ejo)




Section 2
Definition of Wastewater Management Needs

granted in 1992 were in this area. However, almost all the waivers were for setback
requirements, and not depth to groundwater or sizing criteria, which would be more
critical to the performance of the on-site disposal systems.

w West Plymouth. Septage pumping records for the residentially-zoned 2,600-acre area of
West Plymouth north of South Meadow Road and Summer Street show that approximate-
ly 6 percent of homes in the Old Colony Estates, Clear Pond, and Jan Marie Drive areas are
multiple pumpers. In 1992, a total of approximately 81 systems were pumped two or
more times, and 64 cesspools were pumped. Less than 10 percent of the waivers granted
in 1992 were in this area, mostly for setbacks from lot lines.

The Plymouth CAC and town officials promote continued use of on-site systems complying
with Title 5, construction of shared systems when needed and the juse of innovative technology
(discussed in Section 2.5) in these areas. Figure 2-4 shows a typical small lot of 5,000 square feet.
Greater than 60 percent of the homes in the densely populated Manomet area are on lots greater
than 5,000 square feet. To upgrade a system on lots greater than approximately 4,000 to 5,000
square feet, the typical waivers required from Title 5 are considered to be minor, normally just
a relaxation of setback distances from dwellings and property lines. Manomet has a public
water distribution system, which eliminates the problem of siting septic systems 100 feet from
private wells. Upgrades are possible for very small lots as long as the required depth to
groundwater is maintained. Opportunities also exist for homeowners to purchase adjacent
parcels to upgrade their systems. Similarly, some upgrades have recently placed the septic
system beneath the home footprint as the house elevations was raised to meet flood require-
ments. There are approximately 700 lots totalling 200 acres in Manomet that do not have houses
on them, allowing the opportunity to construct individual or shared systems, if needed.

The Board of Health and town officials prefer use of tight tanks or land takings instead of
construction of sewers and a wastewater facility for the Manomet, South Manomet, and West
Plymouth areas. The Planning Department views the built-up White Horse Beach area as a
temporarily inhabited area. If sewered, the area is likely to be more permanently inhabited and
development will expand. If not sewered, the area can eventually return to its natural state, or
at least not expand. '

2.4 Description and Comparison of PAIymouth Board of Health

and Title 5 Regulations

2.4.1 Introduction

The state published proposed revisions to Massachusetts’ Title 5 (310 CMR 15.00) subsurface
wastewater disposal regulations in May 1994. Following public comment, the state promulgat-
ed the revised code in September 1994. The alternative systems provisions took effect Novem-
ber 10, 1994, and the soil evaluation requirements will take effect July 1, 1995. All other provi-
sions will take effect March 31, 1995, provided the Department of Environmental Protection
(DEP) has approved two additional alternative systems for general use by then. CDM met with

CDM Camp Dresser & McKee ' 2-8

428-5-RT




POND

’_‘.._/‘—'_’_’_—‘ﬂ

i |

Former
Wastowater

I Disposal l
Systam

I Dwoelling !

az'

i 2

1 100*
| R ‘
Y | |
& 10°
12 E 2
XY '
18 | |
1,500-Gal
Septic 7
Tank Y
Roadway — 5 l( 25 o — > 4

50

S >

CDM Camp Dresser & McKee

Figure 2-4

Typical Septic System Upgrade with
Waivers for a 5,000 Square-Foot Lot
Town of Plymouth, Massachusetts

Wastewater FP/EIR Phase {ltA




Section 2
Definition of Wastewater Management Needs

the Plymouth Citizens Advisory Committee (CAC) and held a workshop with several Plym-
outh representatives in June 1994 to discuss impacts of the proposed revisions on the town and
to discuss sewer needs in general.

2.4.2 Comparison of Regulations

Tables 2-2 through 2-4 compare the revised Title 5 regulations to the 1978 Title 5 regulations
and to Plymouth's Board of Health Supplementary Rules to assess the impacts of the revisions
on Plymouth. Tables 2-2 and 2-3 compare subsurface disposal design criteria and Table 2-4
highlights some of the major revisions. The new Title 5 regulations are expected fo have little
impact on Plymouth, as the town's supplemental regulations and Aquifer Protection Bylaw are
and will remain more stringent for several key design criteria and provisions. One change that
will be noticed is that more residences may have to upgrade to Title 5 because inspections will
now be required nine months prior to or six months following transfer of property, or when an
increase in flow to a system is proposed. Owners of large systems and shared systems will also
have to meet inspection schedules described in Table 2-4. Inspection results must be recorded
on a particular form, which must be submitted fo the Board of Health. The form is aftached in
Appendix B.

The revisions to the Title 5 design criteria are more stringent than the 1978 Code for 10 of the 22
design criteria listed in Tables 2-2 and 2-3. The revisions are more stringent than Plymouth's
rules for only three of the criteria: '

m Setbacks from water supply reservoirs;
m Setbacks from public water supply wells; and

m Setbacks from open surface or subsurface drains, excluding foundation drains, when the
leaching system is upgradient of the drains.

These more stringent criteria will automatically become part of Plymouth's regulations.

Over the past six years, an average of 118 homeowners per year have received a permit from the
Plymouth Board of Health to upgrade their systems. This number will Iikely increase due to
the new inspections required by Title 5. The Plymouth Board of Health will permit a reason-
able variance request except for setbacks from wells, the minimum requirement of 4 feet of
naturally occurring pervious material below the soil absorption area (unless no other alterna-
tives are feasible, then a minimum of 2 feet may be considered), and when building square
footage will be added. The Building and the Health Departments work closely when they
receive a permit request for conversion of a seasonal dwelling or an increase in square footage.
For example, the Building Department can hold back a building permit for 30 days if a permit-
tee has not applied for an on-site system permit, but must release it after that time. Although
the permittee may hold the building permit, ttie Board of Health can stop occupancy if the
person did not apply for an on-site system permit. Often, the Board of Health will place a deed
restriction on the allowable building square footage prior to granting a waiver to critical
criteria (distance from a well to a sepfic system, etc.), which limits the building use in the

future.

CDM Camp Dresser & McKee : 2-10

438-6-AT




L1-g

Yifeey Jo pieog yinouwhld

(iuejpeiSidn pejelsty )l 18s} 05 1) 1984 0OL 1884 00L 128 0O} eury uogong Jo jjepy Ajddng telem ejeAtld
198} G| 198} 0L 1894 01 (einsssid) eury Ajddng te)ey
(Buremp) 188} 0Z (Muey opdas ioj 88} 52) 186} 0L pessalppy JoN uopspunod qeis
188} g jee} 02 ie8} 02 jood punoro-ut
198} 02 1881 02 jeol 0z 1B JBi[8D
198} 02 92} 0L 188 Gl euy] Apedor
{iueipriBdn pejeisuy J 188} 0g1 ‘Bulljemp edimnu e
o wasAs jesods|p eBemes woll 189} 0oL) 108} G/ LTy 188} 05 SI0)BM 02BLNG JOUIN
{oreaay Arejngiy
{iue|peifidn pe|Elsul § 10e) 05| ‘Bulgemp eidinw & o fyddns Jejem eoepns Buyeploq sYuRg [B]8R0D U pUBILf
$0 weyss jesods|p ebemes wolj 188} 00L) 108} 52 SPUEjaM J| 188} 0O} ) 188} 0% 188} 05| ‘seysuip Jes ‘spusfless peysiebe Bupepiog
(us|peiBdn
pesselppy 10N | jood [elena J| 188} 05) 188} 001 pesselppy 1oN 8]00d [BUIOA POfiLIe)
198} 00S 188} 002 1884 001 sljorleseHd D] seleINqL ]
188} 002 188} 00F 1984 001 Bljoslesay Ajddng tejefy
eaty Buijore] Jo4 sjustiennbey ¥oeyles
sejny A1gquaweiddng 5 Ofj[L MepN epan gl61 voisjnodd

sajny EmEmEmEm:w yijeaH jo pleoq yinowd|4 pues apod 8761 YUM G af}|L MaN Jo uospiedwios

Z-Z 9[qeL

P
{




—

L:0} edojs Aujoe} Buiyoee] woij 198} 5T

wesAs peosejde) woly 199} 01

1:£ edojs wnwipew 88} 5,

welsAs

uopdiosqe jjos Arewud si eoeldel
0] JUBIB|INS BEJR BAIBSE] B 9pN|oU|
jleys swelsAs mel ‘lede 198}

@ 0} [enbe Jo uel) jeieed | pesn
aq Aew seyauel} Usemed sely

BINULIOY YIM SBLBA

pesn
eq Aew seyouen Jo 'seusijel
‘syd Bujyoes| usemieq eely

{14 jo efp3

poly eAlesel

yueg opdes Wolp 1y Of pessaippy 10N pessaippY 10N Ayiord Bujyaes
s|lem Lp
pue surseq yores Bujyore( o) jes)
5z ‘(jueipeibdn pejeisu| j 188} 05) {sopunsqns) sjuswesey ebeureiq pue ‘suelg
198 g2l sueip uopepunoj BUlpnioXe 18y O} 1884 G2 eaBLINS(NS 10 BOBLNG 'SUSE 4O} PROY
ojetely] sepisingllj Jo sajiddng tejep) 0}
188§ 002 188} 001 188} 001 efiipyas((] 18} sURI] BIBLINSQNS JO 8IBLING
88} 08C Jejhqnt-
- 128} Q0% poXoed [BAEID—
(wusipriBdn pajiRisu ji 1e8) 05 1) 188} 001 198} 001 IfeM A1ddng se1em anqnd
po.ty Bujyore] Jof sjustiedinbey yoeqles
sejny Alejuewesiddng g aifL MeN 8poy g/61 uolsiaold

yijeey jo pieog yinowh|d

sajny Alejuswajddng yjesy jo pieog yino

wA|d pue apoD 8/61 UM § alIlL MaN Jo uosjtedwod
Z-Z elqel




EL-2

jue) ondes jo wojjog o} 188} +

S eptL

186} £ TUIPIM WnWixe

. (Buneneae-at Ajueins)
opoD g /6L Ui seele ay] sew} eal Lejew xorddy

pdb oot | |

uyuw 2>
eiel oted Jf 188) G 'UJ/UIW Z< BIRI
oted Jy WesAs uopdiosge jjos Buj4
-i8pUn 8U0}S Jo WOK0q 0} Jes} b

suo|eb 0og'l

1983 ool :yBue) wnwixew
198} § UIPIM LNy
198} 2 YIPIM WNLUIY

seelg
Bujyoes| Jabre| seijnbel ‘sisyjo

lo} 'spoo g6 | uey seese Bujyoes
I8j[ells smojje ‘s|jos Bluos o} iedf}
{los pue ejet s1ad Uo Juepuedeq

(uonouses paep
woolpeg-g jI pamole 0z2) pdd oee

8line yus) ondes
JO HeAl woly joo}) | lesle
Bugyoee] Jo woog o) jees

suojef goo't

198} 00L :yibus| Winwxep
100} [ (UIpIm DLW

elei ated Uo Juspusdeq

BUON

J81eMpPUNoIL) Wniujxely Woij eaUBlsiq

Apoedey yuet afides wnwguiy

seifoues] Sujyore

Baly Bujyore T WU

Mojd{ ubea] WUy

sejny Aigjueweiddng
Yifee jo pieod yinowdid

5 el MmN

8poy) 8/61

uolsiAolg

‘

sa|ny Aigjuswejddng yjesy Jo pieog YINowAid pue apod 8261 UM § 3]}|L Map jo uosjieduwion

E-C siqEL




vi-¢

sloe Jed pdb o£g peeoxe JoU SN MOJf

lejemeisem 'sousip uogaejoad Jejnbe u) swelshs
[eH}SNPpU| PUE '[efoleiuloD ‘Afjwe)-Iinu o} (/B g

o} jenbe Jo uey) sss|) sy ebieyosip uebolu

sjes uojjoejold lejinbe 1o mejAg UMO) 'pESSEIPRE JON

jueweaife
PeIoRNU0D UM BOUBLEA 18DISUOD |||M INg peliqiyold

efleyosip eseeloy] Ajepuejod Ues justl
-aaouduy Buipiing pesodold usyam peldjnbet epeibdn

SalL

uojounyret Aau
ueym pue jtubed Buip|ng Jo} jsenbed jo ellg 1e AUD

yiiesH jo preog o) sploosl Buidwind weisAs
10]-Uo spues Jue|d juswiEsl) ielemelsem ‘g el

MmeU ol ljo] BLIES U WBISAS oljdes pue
jem AqQ peates sjusuidojsaep mau pue

“SjueliARduUIs B)$E00 pUR SBELE BAJ|SUSS

-ueBonju (sprepueg AEND JelEpm
goeung yinoiyy) peyeulisep ‘sjjom ajjqnd
jo seee efijeyonl :u[ esnoy woaipsq-¢
pling o pejjnbel pue| Jo 8198 BUQ

Allenuue peloadsuy| eq
{leus swe)sds paseys lweisAs Bujis|xs ue
0} MO} pesge oy jof 10 "UORINISUOD meu
‘stieyshs Buys|xe Jo epeibdn loj pemolly

welshs yed-eeiy) ojseq

B ] UOJjoniisuos 1o 'sjusiualinbes yoeq
-195 Ajddns Jeyem Bupjupp 1o uopeledes
Jeyempunoll jeew Jouues we)sAs )|
pepeau reacldde 43 eacidds eeH
jo pleog s ,'epeiBdn ojglses)
LUNWxXeL, s| piepuss ‘pesodoid

esn jo eBueyo Jo uojsuedxes oL BIOYAA

sleaA el Aeae (see)] Je poisebibng

~ uoisuedxe to ‘esn jo ebueyo
Y8ysuen Apedoid jo ews je pelnbeyy

PUB[iEM 2 O 198 0F UYIIM S)

Joodsses punosun Ajginions s Jo [ejswl
s| yuey ondes ‘e|qey JeyEmpunctd u| s)
washs Buyoee| 1o joodsses ((ieaisseLu))
¥ 03 [enbe Jo uewp Jeset) Buiduwind
BA|SSEOXS UM SWB)SAS lieely) [eiuew
-uoljaug 10 yireey opeds aq o} punoy
weysds ‘Aoedes Aep-jey B jsES| JE
NOYIM sjoodssen isejpod J8)BM BoBUNG
§0 198} 0F UIYHM Jo ‘|lem ayeaud B Jo Je8y
05 ULEIM ‘Seelngu) 2oy Jo sijonlasel
10188} 001 YIUNM ‘sHiem Ajddns Jejem
ojignd jo | BUOT UM pRIESO| LLBLSAS
‘dnyjoed 10 Inoxeelq Bupiuxe weisis

pesselppy 1oN

peigyold

d3Q pue YjjeeH

10 PIBOE BY} WIOH BOUBRUBA

e 126 10 ‘epoo Jo sjuslLL
-adinbeu jeell 0) pepeiBdn eq
SWB)SAS pUEpUBISaNs peiinbey

pesoul) Alep|m

_iAyenuue pepusilutossy

pesseIppy IoN

leely} yieey o||qnd
asod 0} pewsap jo ‘dnyoeq
10 noyes.lq Buteyns wejsig

Bupgoy usBoaiN

esy) pessys

pispuslg epeibdn
Bupdwing

Bupsixg jo uopoedsiit

weysAg pejfed jo Uofijuyeg

sajny Lippuswisiddng
YleeH jo pieod YnowAld

5 ofill moN

oped 861

UojsjAold

salny Aleyuawa|ddng yyeaH jo pizog Yinowd|d pue apoe) €261 UM § 21 L maN jo uostiedwton

y-¢ slqel




5eML

[eAcidde eseo-Ag-esED)

[eroidde eseo-Aq-BsED)

18u Buleq eJe splepuels

Jojem Bupjupp yeu) sejeqsuollep

loumo el sse|un sieek /-g ujyim jueld
Jusuyees 0) epeafidn jsnw sayengul
l[euy Jo 1884 OOZ J0 'sijoalesel jo jes)
O0F UM 's|iem d)jgnd Jo s]| BUOZ LM
peleco| esoy) Hajjealsy) sized sl
K1eas Bou0 j528| JE pajoedsuiel pue
‘9661 'L Amnuep Aq peloedsuj eq

1shwl pdB 0OO'0L J8A0 swesAs Bugsixg
‘(posnbes weisAs eagewal|e jueeANDe
Io ey puss Supejnonoel) sejddns
IB]EM 10} SHIBQLES UM JO seele
ebievyoed jem uj pdb 000'z uey) Jejesil
swielsAs 1o {peuinbel jued juswiessy} pdb
000'0l uew JejeslB sweisdAs sB peupeq

el
-jeel) jo |eae| Joybiy B yim ying &q el
esnoy Jefre] 8 Yjuued el jo 1djecel ey
10 Sleed eIl UM J|INg st Le)sAs au
pUB 0QOZ ‘| ABnuel 810}8( 10 U pely 5|
uopeoydde welsds [esodsip eyl §| pemolje
aq |im ‘ewioy Woalpeq-g & o} dn 'Mmol)
BLues oty 'seyni Meu el yim Adwos

£jInj Jouueo Ing ‘'epo2 g/F 18U} J8puUn
8|qep|ing sem 10| enpiapuy) ue J| 1dieoel
Huled jo sieek esiL] UjUim pejonisued s|
we)sAs pue ‘peacidde pue ‘s6/1€/E O
toyd pajy st jjuled Jo} uojeolidde Jj epoo
g/6| Li[M @OUBPIOODE U] PEIONISUOD

eq Aew pdB goO'0L> Bujaies welsig

stejfy

e8] Juenye pue ‘sja|jo} bupscdiios
‘sie)|y pues Bupejnolioal jo esn

seadtdde ‘yoroidde ofewe)sis sesodold

eloe zed pdb Oy vy Jejeald
BA1B28) |[Bljs Seete 6sey] U] LeisAs

pdb opo'sl veul

1e1eelb sweisAs s peuje(]

POsSeIPPY 10N

[ercidde eseo-Ag-eseD

slwelsAs ebe

sj07 Bupisixg bupeyejpueis

sluglsAs eAppulelly

(1uo3s) BujpeoT UeBORIN

seny Lipyusuweddng
yyeeH jo pleog ymowAid

G ofiiL meN

8poY 8261

UOJSIAQId

sa|ny Areyuswoalddng yijesH jo piecqg (inow|d pue apo 8261 YllM § af|L MeN jo uospedwod

b7 algeL




Section 2
Definition of Wastewater Management Needs

2.4.3 Nitrogen Loading Regulations

The revised Title 5 limits nitrogen loading in certain areas, as shown in Table 2-4. A minimum
of one acre of land is required to build a four-bedroom home in a recharge area of a public
well, designated nitrogen-sensitive areas and coastal embayments, and new developments
served by a well and septic system on the same lot. There are currently no designated nitrogen-
sensitive areas in Massachusetts. The nitrogen loading limitation does not apply when the
effluent meets the federal Safe Drinking Water Act (SDWA) nitrate standard of 10 ppm through
_ either an approved alternative system or a wastewater treatment facility with a groundwater
discharge permit.

Plymouth's existing Aquifer Protection Bylaw, effective May 13, 1981, also requires a minimum
of one acre of land to build a home in recharge areas of public wells. Any other residential,
commercial, or industrial use in recharge areas must discharge wastewater to a sewerage
system, or the discharge must be of only normal domestic wastewater to subsurface disposal
systems, at a maximum quantity of 330 gallons per acre per day (gpad), and must not exceed
the following quality standards:

Biochemical oxygen demand (BOD):  10mg/1

]

s Suspended solids (TSS) : 10mg/l

m Total phosphorus (P) : : 1mg/1

m Total nitrogen (N) ' : 5mg/l

m Fecal coliform : 200 per 100 ml

2.5 Alternative Solutiohs
2.5.1 Introduction :

Most homes in unsewered areas.of Plymouth are on sites with sandy soils and sufficient space
to install Title 5 systems, albeit with waivers to required setbacks. Some homes in problem
areas, such as Manomet, may have to consider alternative solutions.

This section examines on-site wastewater disposal system alternatives and costs, including;:

m System upgrade to meet local and state standards, including shared systems;
m Innovative/alternative systems; and
g Package treatment plants. -

2.5.2 System Upgrade to Meet Local and State Standards

Figure 2-4 shows a typical septic system upgrade for a three-bedroom home on a sandy 5,000
square-foot lot, which are the soil type and average lot size in some unsewered areas of
Plymouth such as Manomet. The former wastewater disposal system was on the pond side of
the dwelling. Locating the new septic system on the roadway side of the house may require
water service relocation. An upgrade on this size lot will also require variances for the setbacks
from the dwelling and property lines and Plymouth Board of Health leaching area and distance
between septic tank and leaching area requirements. The leaching system in Figure 2-4 consists
of leaching trenches, which are recommended to be used whenever possible in Title 5. Table
2-5 summarizes the setbacks and areas used and compares them with Title 5 and Plymouth

CDM Camp Dresser & McKee 2-16

438-6-RT




Table 2-5

Waivers Required for Septic System Upgrade

5,000-Square Foot Lot on Figure 2-4

Shown on Plymouth Board of
Provision Figure 2.4 Health Requirement
Setbacks from:

Property Line 0'tob 20'

Dwelling 12 .20
Leaching Area 450 sq ft 2775 sg ft
Distance between Septic
Tank and Leaching Area & 10

CDM Camp Dresser & McKee

436-6-RT

Title 5
_ Ft’gg_ uirement

10
20

450 sq ft

None




Section 2
Definition of Wastewater Management Needs

Board of Health requirements. Plymouth’s current rules require leaching areas six times as
large as those required by Title 5. The town is in the process of reevaluating leaching area
requirements in the light of the new state requirements.

An alternative for homeowners who cannot upgrade their on-site disposal system to local and
state standards due to site constraints is a shared system. The new Title 5 allows the use of
shared systems for system upgrades, new construction, or for increased flow to an existing
system, subject to DEP approval. This is a viable alternative provided there is an appropriate
site and agreeable owner nearby. An application for a shared system permit must include a
proposed operation and maintenance plan, a description of ownership with legal documenta-
tion, and financial assurance documents such as insurance policies or escrow accounts. Title 5
requires annual inspections of shared systems.

The engineering and construction costs of upgrading an on-site disposal system to a Title 5
system can range from $5,000 to $38,000, depending on soil types, percolation rates, and local
market conditions. A DEP Title 5 Finance Task Force estimated these costs in December 1994
based on a statewide survey.

A 1,500-gallon septic tank (minimum size tank allowed) costs approximately $2,000, installed.
An installed leaching system costs approximately $3,500 for a three-bedroom home with good
soils, no construction difficulties, and no pavement removal or landscaping. Engineering costs
add $800 to $1,800 to the construction cost.

'The DEP Title § Task Force determined the following additional costs could result from
construction difficulties:

e Poor site access : Add $1,000 to $5,000
w Poor soils, requiring sand fill for soil replacement: Add 5,000

m Unknown pipes or other obstructions :  Add $500 to $5,000

m Pavement removal . Add $500 to $1,500

8 Rock removal . Add $500 to $2,500

& Landscaping : Add $500 to $2,500

‘m  Additional treatment such as a sand filter + Add $2,000 to $10,000

In general, the total cost for a system constructed with little 4difﬁc1‘11ty is approximately $6,500,
with medium difficulty approximately $12,500, and with great difficulty up to $38,000.

Installation of an improved Title 5 system will likely result in lower maintenance costs as the
system will not require emergency pumping but only normal maintenance pumping,

2.5.3 Innovative/Alternative Systerns

The revised Title 5 allows the use of innovative and alternative technologies with DEP approv-
al. It also provides an orderly means to facilitate review of proposed alternative systems.
Alternative systems are those that provide substitutes or alternatives for one or more of the
components of a three-part conventional system, while providing the same degree of environ-
mental and health protection. They include humus or other composting toilets, alternative
mounded systems, any system designed to chemically or mechanically aerate, separate, ot

CDM Camp Dresser & McKee 2-18

439-6-AT




Section 2
Definition of Wastewater Management Needs

pump wastewater and any system designed to control nitrogenous compounds, phosphorus,
or pathogenic organisms. The DEP will maintain and publish annually a list of pending and
certified alternative systems. Table 2-6 lists and describes innovative/alternative systems
currently used in'Massachusetts, the number of systems in operation, and costs for the systems
estimated by the DEP in September 1994. The revised Title 5 approves recirculating sand
filters, humus/composting toilets, and effluent tee filters, described below.

Recirculating. sand filters are approved for systems serving facilities with design flows
between 2,000 and 10,000 gpd, or systems with design flows below 2,000 gpd that require
enhanced nutrient removal. As of January 1995, five systems are in operation in the state. Two
other systems have been approved but not yet built. -

Typically, a recirculating sand filter system includes a septic tank, a recirculation tank and
pump, and an underdrained open sand filter (Figure 2-5). Effluent from the septic tank
overflows to the recirculating tank and mixes with effluent returned from the sand filter. The
mixture is periodically pumped onto the sand filter and evenly distributed over the filter
surface. As shown in Figure 2-5, the sand filter is placed above grade for ventilation purposes.
Oxygen available within the pores allows aerobic decomposition of the wastewater. A drain
line at the bottom of the sand filter collects the effluent and returns it by gravity to the recircula-
tion tank. If the tank is full, effluent overflows to the distribution box and leaching field.

If properly designed, operated and constructed, recirculating sand filters can produce
effluents of very high quality. Table 2-7 compares the results of a demonstration project in
Fairhaven, Massachusetts performed by the Buzzards Bay project during the past year, Title 5
effluent quality requirements for recirculating sand filters, and Plymouth Aquifer Protection
Bylaw requirements. As shown in the table, the Fairhaven recirculating sand filter met most
Title 5 removal requirements, but did not meet effluent quality requirements. This was due in
part to treating a relatively high-strength waste. The project also began in winter, which
hindered the growth of nitrifying organisms. Table 2-7 also indicates that Plymouth’s Aquifer
Protection Bylaw requires further treatment in addition to recirculating sand filtration in well
recharge areas. '

Humus/composting toilets have evolved over the years. The most popular type use wood
wastes such as sawdust to provide a composting environment for biodegradation of wastes.
These systems are typically equipped with a temperature-controlled fan for aeration. In the
past, composters have been used with waterless toilets. Recent innovations include foam flush
- composting toilets that require one ounce of water and soap per flush, and yard irrigation
systems using filtered graywater from sinks, showers, and washing machines. Title 5 requires
that composting toilets be designed to store solids for at least two years. Residuals can be
buried on-site or at an approved site, covered with 6 inches of earth. They can also be trans-
ported to a disposal site. Graywater must discharge to a septic tank or filter system and
leaching facility sized for at least 60 percent of the facility's normal design flow.

Effluent tee filters are fiber filters installed at the outlet tee of a septic tank. They enhance
treatment and prevent septic tank solids from reaching the leaching system. There are current-

ly hundreds of these filters installed in Massachusetts in conventional septic systems.

CDM Camp Dresser & McKee : 2-19

438-6-AT




0¢-¢

uonefelsul
snyd ‘WelsAS {BUOIUSAULOD
)M 1500 [euotippe 002 '€$

uone|eisul snid 005'€$

RO 189A/005$ ‘Pajleisul 000'0LS
pajjelsul 009'v$ ©1 00L'2$

wajshs
|BUOIUBAUOD B UEY) alowl 000'9$

(ploy yoes) Jo eoe(d )
poifeIsuUl 000'E$ 01 000'Z$

pa|leisul 000'8$

stua)sAs pasoldde oN

pajesul
swv)sAs pasoidde saiuy jo sUQ

a|qeldasoeun
sjuswalinbas Butodad punoj eo
-ydde pue umoy ‘parcidde suQ

paaoidde Jaquinu e snid
‘Bunesado sweishs usalyL

uonelado
u euo ‘parocidde swashs om)

pancldde suisisAs aaiuy)
snid ‘Bunelado swieishs ssiyL

:o:ﬂmao
ui oMy ‘panctdde swiaishs anl4

paacidde
om] snid ‘uojesado Ul aAl) ‘asn
jeieueb o) g aj)l | Jepun paaociddy

{uoneiae jesiuByd8W)
JuslLIBa)} JajemMalSeM paoueyug

{jusuness abpnis

pejeAloe paxiy) uolonpal uabou
‘JualWieal] Jajemalsem padleyus
(si010281 Yojeq

Bujpuanbes) uolonpas usboiyu
"Juawiesd] Jolemalsem paoleyug

(1deauos
ey Bupiony) uononpad uabouju
Juaueal) 19]eMalSeEM paouByul

(foyy

'1s1eM Yor|q pue AeIb 10} SHuey
ondas |ajered) uconpal usbonu
lUBLUIESI] 191BMBISEM padUuEBlUT

uoponpal uabolyu Yuswiess
pasuByua 'pialy Yoes| salBuIlY

usuljesl) Igjemalsem pasueyus

uotonpaa usBonu
‘JuBLIBD) J3JEMBISEM PasUBYUT

welsAs
jueunivel] jejemelsep Jienbus

1SY+/ooueog

ielsAg Jusieod]

Jojgme)sep ssefiewory

wesAs esefoolg LMY

welsAs Mony

18}ji4 Jeed

10314 PUES JUBYILLLIOIU]

d0}3j14 pues Buenairoay

(swon b...Ewm.m_.mEQ
1500

56/ J0 5B S}ISNoBSSeRy
ui sels

uondiiosag

ABojouyaal

selfojouloa] aAlRUISIY/AAIIBAOUU]
9-g o|qel




Le-g

pa|je)su Buls
000°L$] spalpuny ‘parcidde Ajeuoipuos oYM piay uoes] salleLIB)Y Jojeqyug
pafieisul sieny 98} J9jino je A
.- [etonss ‘paacidde Ageuoiypuos|  pajeisul sy Jusnyle yues andeg 19]j14 JUeMT ISO
pajlesu; st Jo 99} J8Ino Je ‘

ovL$| speipuny ‘pancidde Afleuoiipuon]  pajieisul Uyl Jusnjye suel sijdag 19141 [0qEZ
(sl1os jeinyeu Bujutelp Aimols
‘|1oM BA0QE BJBUNS UONRALU
-U| S8]BAB|8 WBISAS ||I]) WwaisAs

.- Bunelado swaishs om] [esodsip pue juswesl) aAlssed PUNOCYY UISUOISIA

duind pue Jaquieyo Buisop dajii4 dejemlern

--- Buntetedo swelshs dadyL ‘1o}|ly BjpaW-H|NL Jo1EMARID) puE peqos wnnnyy snAifD
PRl

Buiyoes| psonpal ‘sigjio} ysnjj sie}soduros

.- Buneiado swaisAs saly -mo] uo|ieB-g° L yum ajgneduwon YSN{4-MOT WP SNAIED

asn pleYy Buyoes) .

---| relsusb lo] g 8|t Japun parciddy paonpal 3|10} Bunsodwon sjejiof Bunsodiuon
puepem
uotje(|ejsul palonlsuod B pue uolely

.- jeusuiLladxs ue mofpe Aew 430 Buisn Juswesl) isyemalsep welsAg leed | -wiiols
(woshs

Wiy paxi pue ywmolb payoee) wesAs Juetiyeal |

--- suteisAs penoidde op|  JuBWBa] I81EMBISEM PAdUBRYUS 16]BMBOISBAL J618MIBO[)

(ewop Apue4-aj6uis) G6/1 JO Se syasnyoessely uonduasag ABojouyosg

1500

ul smels

sa16ojouyoa] aAleUIB)|Y/BAILRAOUY|
9-g a|qel




[y

wesAs wdb os1 10} 005" £1$
waysAs wdb 0z 10} 00E'ES

088%

youaJy Buiyoesy 4o 00404

bl
poliEisul
SWID)SAS UBABS 'SUONEO0| G| O}

dn 1o} funss) Joiid Joj pasoiddy

paaoidde AjjeuoisInOLg

pajjelsul WalsAs
auo ‘pasoidde Ajjeuoisircid

paroidde suo ‘pajeisul

SjUBINE|Sal 10} WB)shs
[eAclls) eseall |eoiUByOSIN

suols
NCYIM Plall YoeS] aAljeuIs]ly

auols
Inoyum pley Yoee| eAleuleyy

BuOlS

weysAs Aienosey esesaln sejly

Jojorjuog seyny

Mo 4035

wooipaq Jad Qoy$ 0l QOES auou ‘parosdde Afeuolipuo) INOUNM plBlj 4IEes| sAljBUIBYY weyshs uesg-uy uellg
anoldde Ajjeuoisiaold auols
.- 0] uoneoldde Sumsinal 430 oYUM plel Yaes| aaneulR)y lesnyig-oig
(awoy Ajwe4-gjburg) $6/1 JO se s)jasnyoesseyy uonduosaq Abojouyoay
1500 us smels

50160]0UU29 ) OANBUIBL|Y/OAIIBAOULY

9-Z 9lqelL




Y11l @Sl HiF/dd 1B1EMBISBAA 9O W 198831(] dwe)) an
S}OSNUIESSBN 'UINOWA| 4 JO UMOL
Aujioed [esodsiq pue juawijeall soBUNSANS
19}|14 pues Huijenolioey uj usbolyN jo aled
G-z aanbid
MOTHHIAD ONIdld
AON3DHANI NOLYINOKICIY sep LeboNIN o) s81BIIN ueBoniy apueb.Q
. 10 uoeolyILsq jo uoperedag
'$$300Hd INFNLYIHL 'SS300Hd INFWLYIHL
1105 U] uoltedyluus g pue sBlRIIN O] Bjuowly
UoHEDYHIIN fByung 1O UCIROLLAIN ploesnoH
‘853004 d INSWLVAHL 1$8I0Hd INFNLYIHL - e T LLIOJ} SBISBAA
" paleanun
A, A A et o
_ [ _ N (ORI - S o oy
/7577 S,

Q71314 ONIHOVE ONY
X0 NCILNG™1SIa

H3 1 aNYS

diNnd ANV
ANYL NOUYINOYI 03

MNYL O11d3Ss




Parameter

BOD
Removals

Effluent Quality

758
Removals

Effluent Quality

Total Nitrogen
Removals

Effluent Quality

Fecal Coliform
Effluent Quality

pH
Effluent Quality

Table 2-7

Recirculating Sand Filter Performance

Recirculating
Sand Filter
Demonstration Project
Fairhaven, MA

85% to 95%

<50 mg/l

60% to 95%

<40 mg/

expect 50%
o 60%

40 to 50 mg/l
(have had trouble

achieving this quality
because the project

began in winter)

1,000 to
10,000 per
100 mi

CDM Camp Dresser & McKee

438-6-RT

Title 5§ Requirements
for Recirculating
Sand Filters

85% minimum

30 mg/l maximum

85% minimum

30 mg/l maximum

40% minimum

25 mg/l maximum

200 per 100 ml
maximum

Shall not vary
more than 0.5
standard units
from influent

quality

Piymouth Aquifer
Protection Bylaw
_ Reguirements

10 mg/l maximum

10 mg/l maximum

5 mg/l maximum

2-24




—.

Section 2
Definition of Wastewater Management Neseds

2.5.4 Package Wastewater Treatment Facilities

Various types of “package” wastewater treatment facilities may be feasible solutions for single-
home, multi-home, or other specific needs in the Town of Plymouth. Some were described in
Table 2-6. The term “package” simply refers to the assembly of various individual treatment
process equipment such as settling tanks, aerators, and disinfection methods into a compact
area. Package plants are usually offered by a single company that is able to install pre-assem-
bled equipment in buried tanks or in small buildings. Package wastewater treatment facilities
can achieve the same degree of treatment as municipal wastewater treatment facilities provided
their operation is monitored effectively. Two main differences between package plants and
municipal plants are that package plants normally have less than 50,000 gallons per day (gpd)
capacity whereas most municipal plants are much larger, and package plants are usually

automated so that an operator only checks performance and conducts maintenance periodical-
ly. Most municipal wastewater treatment facilities have daily coverage, some facilities with
personnel required 24 hours per day, 7 days per week. The Town of Plymouth’s 1.75-mgd
secondary wastewater treatment facility is staffed 8-1/2 hours per day weekdays and approxi-
mately three hours spread over the day weekends and holidays. |

Many types of wastewater treatment processes may be used in package facilities depending on
the desired degree of wastewater treatment. The sequencing batch reactor (SBR) and the
rotating biological contactor (RBC) are two common treatment processes. Either method is
capable of achieving standard secondary treatment or advanced wastewater treatment. A brief
description of these processes follows:

m The SBR process consists of a series of steps using one or more tanks. First, an empty tank
fills with untreated wastewater. During this step the wastewater is usually aerated. Once
the tank is full, the aeration step is started, supplying encugh oxygen to allow conversion
of ammonia present to nitrates (nitrification). This step normally takes 12 to 18 hours. If
nitrogen removal is required, the aeration system is stopped for an additional 4- to 6-hour
period to create anoxic conditions which promote the conversion of nitrates to nitrogen
gas and, hence, nitrogen removal from the wastewater. During the next step the treated

. wastewater is allowed to settle for approximately a 1-hour period, during which time
heavier solids (sludge} settle to the bottom of the tank and a clear liquid (effluent) remains
in the tank. After settling the effluent is pumped to a disinfection chamber (either chlori-
nation or ultraviolet light) and then discharged, usually to a surface or subsurface land
disposal facility. ' The remaining sludge is recirculated to the aeration tank and occasion-
ally excess sludge is removed by tank truck for disposal at a wastewater treatment facility.

m The RBC process utilizes a fixed culture of natural microorganisms which mechanically
rotates on a disk through the wastewater to remove pollutants. To achieve nitrogen
removal, two RBCs are normally used in series with one RBC submerged fo promote
anoxic conditions that foster denitrification. The RBCs are followed by a settling tank, and
a sand filter is sometimes required depending on regulatory guidance. Similar o other
package wastewater treatment facilities, a disinfection step is required.

Package plants can be installed below or above ground. When below ground, they are installed

in concrete, metal, or fiberglass compartments or tanks. Most new, below ground package
plants consist of one or more tanks set on a concrete foundation. The tanks are then buried so

CDM Camp Dresser & McKee ‘ 2-25

439-6-AT




Section 2
Definition of Wastewater Management Needs

plants consist of one or more tanks set on a concrete foundation. The tanks are then buried so
that only access hatches are visible from the surface. These systems have been in operation for
more than 30 years throughout the United States and in Massachusetts since the 1970s.

Package plants can be installed above ground with fiberglass enclosures, or more commonly, in
small buildings. These facilities usually include one or more concrete buried tanks, but most
of the equipment is located in a one-story structure that architecturally blends with its sur-
roundings. Above ground package plants typically serve condominium complexes, apartment
buildings, and shopping centers. Local examples of aboveground package wastewater treat-
ment facilities include those located at Independence Mall in Kingston, Boston Edison facili-
ties, White Cliffs condomﬂuums and at Ocean Point condominiums on Taylor Avenue in
Manomet.

Costs for package plants vary considerably depending on whether the plant is constructed
above or below ground, type of treatment process selected, degree of automation, degree of
treatment required, and method of effluent disposal. The following table offers preliminary
budget estimates for facilities with flows ranging from 5,000 gpd to 50,000 gpd.

Unit Costs, $/gallon
5,000 gpd 50.000 gpd
Above Ground Fagcility $60 to $80 $15 to $20
Below Ground Facility $15 to $20 $15 to $20

2.5.5 Other Solutions

Other alternative solutions fo on-site wastewater disposal or septage disposal problems are:

® Mobile septage dewatering;
u Tight tanks; and
s Condemnation of property.

The Hamstern mobile sludge dewatering system is a septage disposal alternative. This disposal
method is practiced in Sweden but has yet to gain widespread acceptance in the United States.
Truck-mounted septage filtration equipment is used to dewater septage on-site when a septic
system is pumped. The process takes approximately 15 minutes from extraction to dewaten‘ng
and liquid replacement. Liguid removed from the septage is returned to the owner’s septic
tank. The Hamstern system must be used only when the on-site wastewater system is operating

properly.

One benefit of the system is a reduction of the amount of septage to be treated by the town or a
private facility. The hauling costs are also reduced and pumpers can serve more customers in
one trip because the only item hauled is dewatered septage. The Hamstern system relies on a
nearby facility to accept dewatered septage for further treatment or disposal.

The Plymouth Board of Health considers tight tanks the last resort solution for repairing a
failed on-site disposal system. Tight tank solutions dictate frequent pumping and fransporta-
tion of wastewater to an approved treatment facility. There are two tight tank systems currently

CDM Camp Dresser & McKee | - 228

438-6-RT

et




Seclion 2
Definitiorr of Wastewater Management Needs

approved in Plymouth: one at Full Sails tavern and the other at summer cottages on Ship
Pond. Full Sails had two cesspools that collapsed on the bluff to the beach, and the cesspools at
Ship Pond were in the pond. Tight tanks require DEP approval, which is given only when no
other feasible alternative exists. The minimum size of a tank is 500 percent of the daily
wastewater volume using Title 5 design flows, but not less than 2,000 gallons. Tight tank
owners must set audio and visual alarms to activate at 60 percent of tank capacity. Aeration or
arother method of odor control may be required. Title 5 also requires implementation of an
operation and maintenance plan that includes system monitoring at least once every three
months to ensure proper care of the system.

Plymouth town officials consider land taking or condemnation of property an alternative
solution. As noted earlier, such solutions are preferred to construction of sewers and a
wastewater facility in congested areas such as White Horse Beach. However, the town has no
formal procedures concerning these actions, and will need to develop such guidelines. Issues
to consider include:

Cost of taking property;

Whether federal or state funds are available for such activities;

Legal procedures; and

Documentation that other alternatives, such as innovative/alternative systems, shared
systems, or tight tanks are not feasible.

These three solutions—mobile dewatering, tight tanks, and property condemnation—are
unlikely to be required initially in Plymouth. Section 2.7 discusses the on-site system and
septage management program recommendation for the town.

2.6 Future Septage Quantities

This section provides estimates of the total quantity of septage wastes that will be produced
from on-site wastewater disposal systems. Septage estimates are a function of unsewered
population. Unsewered areas of Plymouth are mostly residential. The 1990 total population of
Plymouth was 45,608. Old Colony Planning Council data indicates the population will
increase approximately 38 percent by the year 2010. Table 2-8 shows the Old Colony popula-
tion projections to 2010, and linearly extrapolates projections to the year 2020. The town
population by 2020 is expected to be approximately 72,500 or nearly 50 percent higher than the
current population.

Water consumption records and census tract information indicate that approximately 14,500
people are currently connected to the sewer system. The Plymouth Planning Department
projects only a 5 to 10-percent increase in population within the sewer service area by 2020, As
discussed above, the town prefers continued use of on-site wastewater disposal systems
throughout the town, including Manomet, South Manomet and West Plymouth. Hence, the
total estimated sewered population in 2020 without any major new sewered areas is approxi-
mately 16,000. Sewered population estimates in Table 2-8 for the years between 1995 and 2020
are interpolated linearly. Unsewered population is the difference between the total and

CPM Camp Dresser & McKee 2-27

430-6-AT




Table 2-8
Future Septage Quantity Estimates Based on Population Growth

Average ~ Peak
Daily Dally

Number of Seplage Septage

Total Sewared Unsewered Unsewered Volume? Volumez

Year Population Population Population Households3 (gal/day}) {qal/day)
1990 45,608 13,800 31,808 12,723 14,000 35,000
1995 49,648 14,500 35,146 14,058 15,000 38,000
2000 54,116 14,800 39,316 15,726 17,000 43,000
2005 58,585 i5,1 00 43,485 17,354 18,000 48,000
2010 63,054 15,400 47,654 | 19,062 21,000 53,000
2015 67,783 15,700 52,083 20,833 23,000 58,000
2020 72,512 16,000 56,512 22,605 25,000 63,000

1 Assumed average pumping frequency is once every three years; average septic tank capacity is 1,200 gallons.
2 Peaking facior is 2.5 based on Plymouth septage recsiving facility daily records.
3 Assumed 2.5 people per household.

CDM Camp Dresser & McKee ' 2-28

426-6-RT




Yill @seUd HI3/d 191eMSISEM ‘ 0PI 1§ J0ss0x(] dweD) ao
S}ESNUOBSSBN ‘UNOWA| JO UMOL

suoloafold uoneindod

g9-g 84nBi

0202 5102 0102 5002 0002 3661 0661
_ — .__1 _ .H ;_4 .__l LbN 00001
,_w| 7 Y Y HT Y ‘
000'02

, T
/ uonendod pasamasun -

\1“"”‘

uone|ndod paiamss : \ 000'0¢

)
\IA\\A 000°0%
\h\ \H s
—

uone|ndod

—
—5 — | os

\ d " : 000'0Z
[ . uotjeindod {eioL !

000'08







Y1l 88BYd HIF/dH 191BMBISEM YO I 19ss21(] dwe)) WA

sllesnyoesSSey ‘Yinowi|d Jo umol
solewnsy Anjuenp aberdasg

1-g 8anbij
leaj
0202 5102 010z 5002 0002 5661 0661
_ _ _ _ _ X o
000'0L
e e {1
—— T z
1 0000
e e
un ¥ /
{9 e
000'0E
\

Apeq sbetony 1\.\\\.\\0
o0a‘or

\ \4 000°08

— Aited dead 000'08

00002

{Aegnen) obejdeg

N



Section 2
Definition of Wastewater Management Needs

Manomet, South Manomet, or West Plymouth. The only new sewers recommended are for
those areas where dense growth for industry or commercial businesses will be encouraged, as
discussed in Section 3.

The goal of the management plan recommended below is to increase environmental and public
‘health protection in unsewered areas of Plymouth through on-site system monitoring improve-
ments, systemn replacement incentives, maintenance, awareness and education programs.
Components of the plan are discussed below.

2.7.2 Monitoring Improvements

The Plymouth Board of Health, Building Department and the DPW wastewater treatment plant
staff currently work together to monitor the replacement of failing on-site disposal systems
through the building permit and the septage pumping ticket processes. New Title 5 inspection
and reporting requirements will improve the Board of Health's monitoring ability. An inspec-
tion form (in Appendix B) will have to be filled out and submitted to the Board of Health at the
time of property transfer, when a flow increase to a system is proposed, for required annual
inspections of shared systems, for required periodic inspections of large systems, and for any
other inspections ordered by the Board of Health, DEP, or court.

On-site disposal system menitoring and inter-departmental communication should be further
enhanced in Plymouth by formally coordinating information among the Board of Health, DPW,
Building Department, Water Department, Planning Board, Conservation Commission, Engi-
neering Department and the Assessor's Office through a common database. In addition, filing
of site plans and septic system ties could be improved by developing a microfiche filing
sysfem. .

Currently, the Assessor's Office keeps its records in a computer data base. Water and sewer
records are also in a data base that can be coordinated and matched with the assessor's informa-
tion by lot and parcel numbers. The Board of Health, Building Department and DPW waste-
water treatment plant staff could coordinate their on-site system and septage records with the
Assessor's and other Departments’ records by maintaining a mutually accessible computer data
base. As a minimum, septage pumping records should be computerized to allow better
tracking of problem areas.

The Board of Health has plans of all on-site systems installed since 1963. Prior to 1963, records
were kept on index cards, some with rough schematics of on-site system locations. Filing of
existing and future plans on microfiche would consolidate and improve the organization of
Board of Health records. Variances and deed restrictions should be maintained in the same
files.

2.7.3 System Replacement Assistance

Plymouth should encourage homeowners to upgrade failing systems by making the public
aware of existing incentives such as loan and grant programs. Several loans are currently
available to help residents finance repair or replacement of failing on-site wastewater disposal
systems:

CDM Camp Dresser & McKee . 2-32

4389-6-RT




Section 2
Definition of Wastewater Management Needs

The Plymouth Office of Community Development offers affordable rehabilitation loans fo
eligible households (within HUD income limits), funded by the Massachusetts Small
Cities Program. Rehabilitation projects include septic system upgrades, and the work
must be performed by approved contractors. There is no interest charged on the loan and
payment is deferred until the recipients sell their homes. Plymouth Community Devel-
opment processed nine loans involving septic system work in 1994. :

The Massachusetts Housing Finance Agency (MHFA), in cooperation with the Executive
Office of Communities and Development (EOCD), through the Home Improvement Loan

Program (HILP) offers loans up to $15,000 to low and moderate-income homeowners.
Improvements can include repair or replacement of failed subsurface disposal systems.
Borrowers in Plymouth must have an income of less than $38,000 (one-person household),
or $39,600 (two-person household). HILPs are available through the Plymouth Redevel-

- opment Authority in the Town Hall. The Redevelopment Authority's responsibilities
include local program marketing to insure that the public is aware of the program;
financial counseling and pre-screening; and property inspection.

MHFA also offers low-interest loans for major home improvements, including repair or
replacement of failed subsurface disposal systems, needing more than $15,000 of work,
through the Neighborhood Rehabilitation Program. The home must be at least 20 years
old and owmner-occupied, and the borrower must meet MHFA income guidelines.

* Farmers Home Administration (FmHA) makes Home Improvement Loans and Grants up
to $15,000 at one-percent interest to low-income rural homeowners who need to bring their
home up to minimum standards, including repairing or replacing failed subsurface
disposal systems. Rural homeowners are those who live in a home on a farm, in the open
country, or in towns of up to 10,000 population, and in under certain conditions, towns
with population between 10,000 and 20,000. The first two criteria apply to Plymouth.
Loan and grant amounts depend on income and age. The FmHA held an informational

meeting on the loans in Plymouth in May 1994.

FmHA also provides Home Ownership Loans to peopié with low and moderate-incomes
who cannot obtain a loan elsewhere to buy, build, improve, repair, or rehabilitate rural

homes; including repair of inadequate subsurface disposal systems.

The town should consider establishing its own revolving loan fund program to assist people
who may not qualify for any of the programs above. Establishment of this program would
show the town’s real commitment to long-term reliance on on-site disposal systems.

The town may want to consider using this fund to help purchase properties in densely devel-
oped areas as they become available. Taking properties off the market through town purchase
may be the least costly option in densely built areas that require several on-site system varianc-
es. This would help ensure that sewers would not be required in the future.

CDM Camp Dresser & McKee 2-33




Section 2
Definition of Wastewater Management Needs

2.7.4 Maintenance Awareness

Proper operation and maintenance of on-site wastewater disposal systems is essential to
minimize public health hazards and to protect the environment. Title 5 suggests pumping the
sludge and floating scum from on-site systems at least once every three years to maintain
properly functioning systems. The new regulations require submittal of a DEP-approved
system pumping form to the Board of Health, noting the condition of the system, whenever a
septic tank or cesspool is pumped.

If a septic tank is not pumped regularly, solids may overflow to the leaching system and clog it.
This can result in flow back-ups into the building or ponding of septic water at the surface over
the leaching area. Both conditions create odors and health hazards. Diseases, such as dysentery
and hepatitis, can be spread by human and animal contact with the wastes. Mosquitoes and
flies that spread infectious diseases can breed in areas where liquid waste reaches the surface.

Use of garbage grinders adds coarse solids to the tank and increases the sludge buildup by
approximately 50 percent. A septic tank must have capacity for 200 percent of the estimated
sewage flow, or a minimum of 1,500 gallons, to provide sufficient storage capacity for garbage
grinder waste. Title 5 recommends annual pumping for a system with a domestic garbage
grinder and prohibits garbage grinders in systems that include an elevated septic tank con-
structed in a V-zone, such as the barrier beach in Manomet.

A septic tank must be accessible for pumping. The new Title 5 requires at least three 20-inch
manholes with readily removable covers placed at the center and over each inlet and outlet tee.

For system designs of 1,000 gpd or less, at least one access port must be accessible within six
inches of final grade. :

Homeowners should avoid disposing of the following damaging materials to their septic
systems to prevent system failure:

m Cigarette butts, paper towels, plastics, diapers and grease, which can clog the system;
m Poisons such as gasoline, oil, paint, paint thinner, pesticides and antifreeze; and
w Excessive detergents, cleaning chemicals, and bleach, which may kill helpful bacteria.

The new Title 5 prohibits the use of septic system additives (chemical or enzyme treatments)
without prior written determination by the DEP that the additive will not harm the system or
adversely affect the environment. There is no proof that additives are effective remedies for a
failing system, and they are not a substitute for regular pumping. The DEP intends to maintain
and publish a list of allowed septic system additives. '

Conserving water can extend the life of a leaching area, as well as lower the risk and extent of
ground or surface water pollution. A description of the recommended water conservation
program is discussed in Section 3. Directing roof gutters and downspouts away from the
leaching area also helps. Other protective measures include planting trees and shrubs at least
10 feet from the leaching area, and preventing heavy vehicles from driving over the system.

CDM Camp Dresser & McKee 2-34

430-6-RT




Section 2
Definition of Wastewater Management Needs

Plymouth should encourage homeowners to properly maintain their systems through educa-
tion (discussed below) and incentives. Incentives may include:

g Discount Coupons distributed to homeowners to pump their systems in the fall or winter
to help equalize flows to the wastewater treatment plant.

m Rewards, such as real estate tax deduction coupons, for using Water—savmg devices and
for pumping regularly.

5 Instaliment plan for paying pumping bills: contact septage pumpers about setting up a
maintenance program allowing monthly payments {(approximately $10 per month if
system pumped annually) for customers who cannot afford a single payment of approxi-
mately $120 to pump their systems.

m Information: inform the public that an on-site system will last longer and improve the
local environment if maintained properly, resulting in long-term money savings and
cleaner, safer surroundings.

2.7.56 Education

As discussed in Section 3, Water Conservation Program, surveys of utility customers asking
how they had obtained conservation information suggest that newspaper, radio news and
word-of-mouth are the most frequent sources. Furthermore, the survey showed that customers
prefer receiving information from newspaper articles, special television programs or public
service announcements, and brochures or literature. Workshops, seminars and other types of
active programs were not favored. The following is a discussion of these education alternatives
as they apply to Plymouth. '

2.7.5.1 Brochures and Pamphlets

The Plymouth Board of Health selectively distributes a comprehensive 14-page brochure
entitled “Your Septic System,” published by the University of Massachusetts and the U.S.
Department of Agriculture, to new homeowners, and to people who visit the Board of Health
office with questions or for permits. Information in the brochure includes:

How a septic system works;

Why and how to maintain a septic system;

How to keep maintenance records;

What to do if a septic system fails; :
What to know when buying or selling a house;
Considerations when building or remodeling a home;
Why and how to conserve water; and

Special considerations for shoreline property owners.

The DEP annually produces and distributes educational materials describing the importance
of proper maintenance and operation of on-sife systems. Appendix. B contains copies of

. educational pamphlets currently distributed by the DEP.

CDM Camp Dresser & McKee | - 2-35

438-5-RT




Section 2
Definition of Wastewater Management Needs

The town should ensure that homeowners receive these short pamphlets by sending them
periodically in tax bills, and by giving them to pumpers, when they apply for a license, to
distribute when they pump on-site disposal systems. Homeowners and pumpers should be
encouraged to attach a copy of these pamphlets with their system plan and pumpmg records
directly to the waste pipe within their dweihng

2.7.5.2 Advertising

Multimedia advertising raises the profile of the town’s septage management program and its
importance. Advertising consists of public service announcements on television and radio,
newspaper ads, billboards and bus ads. Television advertising is a relatively expensive
education alternative; however, local cable messages produced by volunteers might cost
significantly less. An on-site system documentary prepared by town staff (wastewater treat-
ment plant staff, Board of Health, etc.) could be shown periodically on cable television.
Contributions or advertising from Jocal pumpers could be used to help finance this
“infomercial.”

2.7.5.3 Workshops

Periodic informational meetings would provide direct outreach to concerned citizens. This
alternative would require setting up a speakers bureau with representatives from the Board of
Health, DPW, the DEP, inspectors, soil evaluators, pumpers, manufacturers, or other qualified
organizations. These sessions could be taped and shown on cable television. Summary papers.
could also be prepared and published in local newspapers.

2.7.5.4 School Programs

A very effective means of spreading information is through children and school curriculum.
The Plymouth DPW wastewater treatment plant staff has used this approach to educate
students on the town’s wastewater system. This effort should continue and be expanded to
include on-site disposal system education. Educational materials can include brochures and
pamphlets distributed by the Board of Health and DEP, and videos distributed by manufactur-
ers of innovative /alternative technologies and other on-site disposal systems. The town should
develop a formal program with the schools. Town staff should be encouraged to participate in
such an effort.

CDM Camp Dresser & McKee ' 2-36

439-6-AT




Town of Plymouth,
Massachusetts

Phase IIIB Wastewater Treatment FP/EIR .
Volume 7—Draft Supplemental Report
EQEA No. 8228

September 13, 1996

Camp Dresser & McKee Inc.

Ten Cambridge Center
Cambridge, Massachusetts 02142




Section 2
Wastewater Facilities Program

2.1 Introduction

In this section we provide a complete description of the alternatives evaluated in the town’s
Draft Supplemental Phase IIIB Facilities Plan/Environmental Impact Report (DS FP/ EIR). For

most of the community, households and businesses will continue to rely on septic systems for
wastewater disposal. Major changes in the Massachusetts Title 5 regulations have placed

renewed emphasis on proper operation of septic systems. This section describes the new
regulations and how they will impact Plymouth residents.

This section also recommends a specific water conservation program. The goal of the program
is to reduce water consumption both in the sewered area which will lead to reductions in
wastewater treatment costs and throughout the town which will conserve the town’s groundwa-
ter resources. :

The remainder of the section is a description of the technical basis for the five wastewater
management plans evaluated in this phase of the DS FP/EIR. Included are detailed discussions
of facilities requirements and costs.

2.2 Management Plan for On-Site Wastewater Treatment and
Disposal
2.2.1 Intfroduction

More than 70 percent of households and businesses in Plymouth rely on on-site wastewater
treatment and disposal facilities. Section 2 of the Phase IIIA Draft Facilities Plan/Environmen-
tal Impact Report (FP/EIR) examined several issues involving on-site systems in detail. Among
the specific issues addressed were: -

®  Description of existing conditions—on-site wastewater disposal systems, septage hauling
and disposal practices;

m Investigation of problem areas;

B Description and comparison of Plymouth’s Board of Health wastewater treatment and
disposal requirements and the state’s new Title 5 requirements as of March 31, 1995;

B Alternative solutions, including innovative/alternative technologies;
® Future septage quantities; and

@ Recommended on-site system and septage management plan, including monitoring
improvements, system replacement assistance, maintenance and education programs.

CDPM Camp Dresser & McKee C 241

438-8-RT




Section 2
Wastewater Facilities Program

The purpose of this section is to respond to several additional issues raised since the comple-
tion of the Phase IITA draft report. They are: (1) further revisions to the Massachusetts Depart-
ment of Environmental Protection’s (DEP’s) Title 5 regulations (310 CMR 15.00) since the draft
report, (2) response to comments received from the Department of Environmental Protection
concerning the Manomet area of Plymouth and (3) further discussion of on-site wastewater

management dlstncts

2.2.2 Revisions to Title 5
This summary reflects the significant changes to Title 5 since March 31, 1995:

1.

Certain general failure criteria are replaced with specific criteria for performance [see
Title 5 Section 15.303(1)]:

a. Existing systems with soil adsorption systems within 50 feet of surface (non drinking)
water bodies no longer fail automatically.

b. Within 50 feet of surface (non-drinking) water bodies, bordering vegetated wetlands or

salt marshes, existing cesspools and privies no longer fail automatically, unless the
Board of Health determines the system is not protective, based on specific criteria.

c. Within 100 feet of a surface water supply or tributary to a surface water supply, within
a Zone [ of a public well, or within 50 feet of a private water supply well, existing
systems with septic tanks and soil adsorption systems no longer fail automatically if
the local Board of Health determines the system is protective, based on specific
criteria. Within 100 feet of a surface water supply or tributary, within a Zone I of a
public well and within 50 feet of a private well, cesspools and privies still must be
replaced

No inspection will be required prior to transfer of title where a certificate of compliance
has been issued within the two years prior to transfer. (This includes systems constructed
or upgraded before March 31, 1995.) [Section 15.301 (4)(2)]

No inspection will be required prior to transfer of title where there is an enforceable

agreement to connect to the sewer or to upgrade the system within two years. [Section
15.301 (4)(b)]

System upgrades may be deferred if sewers are to be built and connections made within
five years. DEP may authorize a community to extend this time frame based on the
community’s schedule and financial commitment to construct sewers. (Section 15.305)

For transfers of title, the inspection time frame is extended from nine months to two years
prior to the transfer (three years if the system has been pumped annually during that
time.) [Section 15.301 (1)]

Generally, system owners now have two years to upgrade a failed system, instead of one
year. (Section 15.305)

CDM Camp Dresser & McKee . ‘ 2-2

438-8-AT




Section 2
Wastewater Facifities Program

7. System owners may have voluntary assessments performed without having the results
reported to the Board of Health. Absent an enforcement order, such systems requiring
upgrades are not subject to the upgrade deadlines in 310 CMR 15.305. [Section 15.301 (10)]

8. To calculate design flow and the design of the system, the number of bedrooms in a
condominium will be determined by the number of bedrooms specified in the master
deed. (Section 15.203}.

9. Inspection of systems on a facility with five or more condominium units is required by
December 1, 1996, and then every three years; inspection of systems on a facility with
fewer than five condominium units instead may be done at time of transfer of title to a
unit, in which case, only the system serving the unit transferred need be inspected.
Further, the association will be responsible for the inspection unless the governing
documents provide otherwise. [Section 15.301 (3)(a)]

10. Soil evaluators will not be required for system siting and design until January 1, 1996.
(Sections 15.004, 15.100, 15.242)

11. Large system (10,000 gallons or more per day) inspections will be required by December
‘1, 1996 (provided that no other inspection criteria are triggered). [Section 15.301 (6)]

12. System owners will have more kinds of fill to choose from when constructing and repair-
ing systems. Previous strict standards for the composition of fill have been replaced with

a more flexible provision that includes sieve analyses. (Section 15.255)

13. For upgrades, the revisions spell out the obligation of the local Board of Health to consid-
er “not only physical possibility as dictated by the conditions of the site, but also the
economic feasibility of the upgrade costs” in determining whether full compliance is
feasible. (Section 15.405)

14. The revisions specify that transfers between spouses, as well as mortgaging and refinanc-
ing by cirrent owners, do not trigger the requirement for an inspection. [Section 15.301

@]

15. The revisions allow mote time for inspections triggered by certain transfers of fitle
including, for example, those required as a result of inheritance, bankruptcy, and foreclo-
sure. [Section 15.301 (3)]

16, The failure criteria now allow four pump-outs per year before a system fails on pump-out

+ criteria alone. [Section 15.303 (1)(&)(5)]

17. Communities may adopt comprehensive inspection plans, approved by DEP, providing
for inspection of all systems once every seven years, in place of ] pection at time of
transfer. [Section 15.301 (4)(c)] '

CDM Camp Dresser & McKee - 2-3

A39-8-RT




Section 2
Wastewater Facilities Program

18. When the footprint of a building is changed with no increase in design flow, inspections
. are limited to a determination of the location of the system components, rather than a full
inspection. [Section 15.301 (5)]

19. The definition of shared system is clarified to provide that a system serving a condomini-
um unit or units located on the same facility is not a shared system. (Section 15.002)

" As noted in the Phase IIIA draft report, the Plymouth Board of Health Supplemenfary Rules
and Aquifer Protectiopt bylaws have provisions that are more stringent than the March 31, 1995
version or revised-version of the state’s Title 5. ' '

2.2.3 Management Plan for Manomet

The Manomet study area as defined in the Phase IIIA draft report, includes approximately 1,300
homes in the Priscilla Beach, White Horse Beach, and Manomet Heights areas of Manomet.
These areas are characterized by year-round and seasonal homes located on small lots of
generally less than 10,000 ft2 (square feet). A significant number of the year-round homes are
converted (winterized) seasonal homes. ' : B

Typical on-site wastewater treatment and disposal systems in Manomet consist of either
cesspools or septic tanks and leaching fields. In spite of the high density of development,
recent water quality surveys of the shoreline beaches and Bartlett Pond have not shown im-
paired water quality. The area is entirely served by public water supplies, eliminating the
potential problem of wastewater discharges contaminating private wells. Soils in the area are
generally suited for septic systems. :

During preparation of the Phase IIIA draft report in 1994, discussions were held with the
Citizens Advisory Committee (CAC), Selectmen, Board of Health, Department of Public
Works, and Planning Department concerning wastewater management options for Manomet.
Based on the situation as described above and considering the options available for individual
system upgrades, there was a consensus that the town not provide sewers to this area. This

_decision reversed plans that called for the town o provide sewers to this area. The major
arguments against sewers were their high costs, ability to induce more development, and the
likelihood they would allow further conversion of seasonal to year-round homes in sections of -
Manomet classified by the state as sensitive barrier beaches. '

The following is a summary of the wastewater management plan applicable to most homes in
Manomet. The options are listed in decreasing degree of preference.

m For a home experiencing a system failure or when a home is expanded, the existing system
is replaced with a system meeting full compliance of the Title 5 standards. Typically, this
is accomplished by replacing a cesspool with a septic tark, distribution box, and leaching
trenches or leaching field.

w For small lots, waivers from certain requirements of Title 5 are necessary from the Board
of Health in order to improve on-site systems. These waivers are given routinely. They
generally involve relaxation of setback distances from dwellings and property lines.

CBM Camp Dresser & McKee o 2-4

430-8-AT




Section 2
Wastewater Facilities Program

Provided the depth to groundwater is adequate, these systems achieve the equivalent |
degree of treatment as systems without waivers. In some circumstances, the Board of il ‘
Health will grant waivers from the more critical requirements of Title 5 such as distance to gl |
a private well or water body. These waivers are normally only allowed when the options |
are reduced to a consideration of holding tanks and property condemnation. To restrict :
the further expansion of such an individual residence, the Board of Health normally I
places a deed restriction on the allowable square footage of the building. it

m Approximately 15 percent of the homes in Manomet are located on very small lots of less |
than 4,000 ft2 and/or are located on Jots with shallow groundwater. Among the options
available for this group of homes are a mound system, purchase and use of adjacent
properties or operation of shared systems, and use of innovative technology to increase
the level of wastewater treatment. There are approximately 700 individual open lots in
Manomet totalling greater than 200 acres that might be appropriate for individual or
shared wastewater treatment and disposal systems.

As a contingency plan for some of the homes on small lots with no on-site or nearby
solutions, a small wastewater collection and treatment system might be appropriate. Such
systems typically consist of individual homes with pumped connections to a small- Ly
diameter (2 to 4-inch) pressure sewer with discharge to a package wastewater treatment B
facility. For a hypothetical 40-home system served by a 13,000-gallon per day (gpd) h
package plant, only about 20,000 ft2 of wastewater treatment facility and leaching area is
required, not including buffer zone area. Sites might be available in the Manomet area or :
the undeveloped land adjacent to the Edison Access Road evaluated in earlier phases of ; ik
the FP/EIR (Site “E”) might be considered.

Some homes in Manomet are considered to be located on barrier beaches or velocity zones, as il
defined by the National Flood Insurance Program. The Massachusetts Coastal Zone Manage- !
ment Office has guidelines that are designed to discourage further growth and development in i
these areas. Therefore, the individual wastewater management options discussed above will be i |
allowed only in instances of system failure and when upgrading is required. Such options will ‘
not be allowed if the action leads to construction of a new home or to an expansion of the |
dwelling capacity of an existing home. !

The DEP has suggested that this policy be made part of the Plymouth Board of Health Supple-
mentary rules or other local bylaw and be applied to ‘only the barrier beach areas designated by
the Office of Coastal Zone Management and the velocity zone areas defined by the National
Flood Insurance Program. The DEP has also endorsed the Board’s policy of deed restrictions

. for these conditions. ,

2.2.4 On-Site Wastewater Management District

Areas of the town, which have not yet been sewered or are not planned for sewering, have
specific wastewater disposal needs that require immediate and future consideration. The

. implementation of stringent Massachusetts Title 5 regulations, as well as local on-site
wastewater disposal regulations, has placed varying financial, technological, and regulatory

A sk i e

CDM Camp Dresser & McKee 2-5

439-8-AT




burdens on homeowners with on-site systems. In addition, the responsibility for the adminis-
tration and enforcement of Title 5 requirements has been placed with the municipalities.

To insure that the needs of the nonsewered portions of the town are met, it may be beneficial to
change some on-site system management responsibilities from the private homeowner to the
public. In some cases, the formation of on-site wastewater management districts have proven
successful for this purpose. Since most of Plymouth will not be sewered, the town may wish to
consider the establishment of a public management entity to assist residents with on-site
systems. Duties related to the management of on-site systems could be performed through
public agencies, such as the Department of Public Works, the Board of Health and/or the entity
created to oversee the District.

The authority and function of a District vary greatly and depend on the needs and initiative of
individual municipalities. A District would manage public health, environmental needs and
institutional needs related to on-site systems, and may provide a wide spectrum of administra-
tive, regulatory, financial, operational and technical services to owners of on-site systems.

The concept of a District is fairly new. Title 5 regulations set guidelines for on-site systems, but
do not address management of these systems. In Massachusetts, there are currently no official

guidelines on the establishment of a District. However, efforts are underway to establish model
guidelines. The principal advantage of a District, as noted above, is that septic system inspec-
tions are not required at the time of property transfer provided that the town has an inspection
program of inspection once every seven years.

The functions of a District depend on the needs of the community, available finances, and the
desires of town officials and residents. According to the draft document entitled “Managing
Wastewater: Prospects in Massachuseits for a Decentralized Approach,” published by the Ad Hoc
Task Force for On-Site Wastewater Management, some functions of a District which may be
applicable to the town are listed below: : ‘ -

CDM Camp Dresser & McKee

430-9-RT

Section 2
Wastewater Facilities Program

A District may create and enforce wastewater management regulations and standards. For
example, the District may be charged with the administration of Title 5 regulations and
establishing and enforcing operation and maintenance requirements.

A District may provide inspection, pumping and maintenance of on-site systems.
A District may issue bonds; obtain loans through the State Reifolving Fund (SRF); pursue
federal and state grants; conduct betterment assessments, raise funds through taxes, or-

establish user fees to assist homeowners with rehabilitating or replacing on-site systems.

A District may approve and permit plans for replacement systems, improvements to
existing systems or the implementation of new systems.

A District may provide homeowners with technical advice on on-site systems and provide
public education on the operation and maintenance of on-site systems.




Section 2
Wastewater Facilities Program

» A District may facilitate the coordination of state and local agencies. A District may
develop and implement wastewater management plans for the district.

2.3 Water Conservation Program

Appendix C and Section 3.2 of the Phase IIIA FP/EIR presented a water conservation study for
the Town of Plymouth. It examined Plymouth’s water consumption and reviewed the resulfs at
some successful water conservation efforts in other U.S. communities. Based on local input, the
" water conservation study recommended a middle course plan between the passive and aggres-
sive programs described in the study. The intent of this section is to further define that recom-

mended plan.

23.1 Recommended Water Conservation Program

The passive and aggressive programs, as outlined in Phase HIIA, are shown on Table 2-1 along

with the recommended program. The recommended program is based on public input
received during Phase IIIA and guidance from the Department of Public Works that an initial

annual budget of $50,000 would be made available for the water conservation program.

Discussions have been focused on water conservation within the existing sewer service area.
While this should be the initial focus, it is recommended that future efforts be community wide

to assist the town in attaining its goal of heavy reliance on on-site disposal systems.

2.3.2 Program Elements

Public Education

To be effective, public education must be more than simply the dissemination of information.
It must include having the general public obtain a basic understanding of sound water resourc-
es management and an explanation of the associated economic and environmental benefits.
Because water conservation requires voluntary participation by the tustomers, a successful
conservation program must educate them on the following three key issues:

s Explain to water customers all the costs associated in providing water, including plan-
ning, engineering, construction, operation, maintenance, treatment, wastewater related
costs, piping, leak detection, regulatory compliance, staffing, billing and other related
costs.

& Show the cost benefit of conserving water versus developing and treating new water
supply sources or treating the resulting wastewater.

= Describe the environmental benefits of reducing overall water demand by explaining the
linkage between groundwater and surface water and the potential impacts to rivers and
streams, fish and wildlife, water recreation facilities, and water quantity and quality.

It is recommended that Plymouth appoint a water conservation coordinator or committee to
oversee these educational efforts. The Wastewater and Water Departments should both share in

_ these efforts.

CDBM Camp Dresser & McKee 2-7

438-8-AT




SaA
ON
Apisqng opN 'soA

SoA

ON
uope|eIsu| PRNC/EN

wnnoing

jooyos pue ubiedwen
Buisioapy eipajy
pajwi ‘'spesu) Buiug

SOA
Apisqns op ‘se A
Apisang o ‘soA

S9A
- SOA
uolejeISy) Py

WwnnoLIng [ooyog
‘uBredwien Buisipeapy

Blpapy ‘spasu| Bulyg

SOA
ON
ON

SBA

ON
jodag

spasu| builig

spiepuelg Buiqunid map «
8ieqay 19j10) MO|4-MOT Bl *
siawoysng Buils)x3 1oNay «
Joopul—jeiolawiwo

spiepuels Buiquinid map «
eleqey 13]101. MO[4-MOT BAIN »
[efuapisat] Bulsixg Jyoliay »
Joopuf—renuapisay

uogeonpg ayqng

()]

(@

(1

POPUIILIOIIY

aAissaIbby

aAISSE

sjuswalg weiboid

mm>=m:._u=< uoneAIasSUO) Jo Alewlwng
-2 @1qel




Section 2
Wastewater Facilities Program

The education program should utilize a combination of billing inserts, customized brochures,
media advertising, cable informational shows, school curriculum and a speakers network. The
town should also take advantage of existing brochures and videos available from water conser-
vation vendors and regulatory agencies.

Residential-indoor

In 1989, Massachusetts revised the State Plumbing Code to incorporate the use of low-flow
appliances in new construction. The expected impact from those revisions is shown in Table
2-2. Homes built or significantly modified since 1989 can thus be considered to be up-to-date
in terms of use of water efficient plumbing devices.

The existing sewer service area, however, is almost exclusively comprised of homes that
predate 1989. Because this area impacts both water consumption and wastewater facilities,
these homes should be the primary focus of the initial water conservation program.

As discussed in the Phase IIJA water conservation study, there are approximately 12,000 water
billing accounts in Plymouth of which about 2,900 are within the sewer service area. Residen-
tial sewer customers represent 2,200 of 2,900 sewer customers. Census data indicates that 5,000
to 6,000 dwelling units are connected to the sewer. This indicates that multiple units are on
some billing accounts.

Plymouth water consumption data indicates that a typical dwelling unit utilizes about 75,000
gallons annually with 85 percent returned to a sewer or 63,500 gallons (175 gallons per day).
With 2.5 persons per dwelling unit, this approximates 70 gallons of wastewater (85 gallons
water) flow per capita per day.

The achievable savings in indoor water use is estimated to range from 10 to 40 percent depend-
ing on the measures selected and the participation rate. Based on allocation data from standard
industry studies, the pattern of residential use is typically as listed below:

Typical Residential Water Use Pattern

Use Percent
Bathing : 26.8
Laundry/Dishes 17.3
Outdoor Use 13.3
Toilet Use 32.3
Other 10.3
TOTAL 100.00

I¢ is clear from the above that bathing and toilet use account for about 60 percent of average dry
demand. These are the areas that should be targeted in a retrofit program.

€DM Camp Dresser & McKee 2-9

435-9-RT




0L-¢
‘suoisiael epoy Buiquinid eiels spesnyoessep 6861,

:sejoN

db oL Jbggorge [euln

106 91 jdb Lo} g ejoL

wdb 22 wdb g¢ jooned JuIg

wdb g'2 wdb g speayIomous
Juawannbay MoN | puUBWISQ JBUOIUSAUOCD aInxi

,Suolsinay apod mc_nE.:_n_ 10 1oeduj

"sjajio} mol}-mo| ellin = 47N
‘Beq Juswaoe|dsip 10 wep 190} YIM 01181 SBUNSSY,
‘€661 JO 10V Uoijenlesuos Ablaul ay)
J0 JusWoBUS BY) pue apog Buiquinid 8lels ay) 0} UoIsIAS) 8U) O} soud pajjeisul pue Ying $8Inixyj 1o} §1 [BUOHUBAUOD,

1S9JON
%S2 O %02 wdb y ol g wdb g o1 ¥ sjaoned
%0. 0} %09 idb g°1 idb o1 g Juswaoe|dey 41N—SsIelloL
%GE O} %01 AdBporg]  (db) ysnyy sad suojeb L0t § Jjoney—sialioL
%605 wdb 5'g wdb g S101011}S8H MO|J-—SpE3YIaMOUS
%405 wdb gz (wdb) sinuw Jad suojeb g Juswaoedey—spesylamoys
sbuineg gjewixolddy 11j04}84 , [EUOIJUBAUOD aInxi4

mmo?aq 1jon3Y Jo 1oedw) psjewns3

sa91Aad UCIBAIBSUOD JojeM wo4) sjoedul]
¢-¢ vlqeL ,




Section 2
Wastewater Facifities Program

Common methods of distributing retrofit kits were presented in the Phase IIIA water conserva-
tion study. It is recommended that Plymouth pursue the direct mail method for the existing
sewer service area. For selected areas or types of dwelling units, limited installation assistance
may also be provided. The town should procure a retrofit kit vendor to customize specific
needs. A program in the cost area of $10 per kit is envisioned. It is anticipated that the percent
participation would be in the 35 to 65 percent range with this method. A typical kit would
include a low-flow showerhead, a toilet dam or displacement device and a faucet aerator.

Institutional and Commercial Customers

Institutional and commercial customers can exert a significant water and wastewater demand.
Typically, the bulk of water used by these customers is for heating and cooling and domestic
use. They are also impacted by the same plumbing code requirements for water efficient

plumbing fixtures. Therefore, the types of initiatives to reduce their demand is similar to that

used for the residential areas.

It is recommended that the town identify the largest water users in the institutional and com-
mercial categories and meet directly with them to encourage their participation by explaining
the cost benefits of water efficient devices. The smaller uses should receive some type of
modified residential program. The municipal buildings, which are not currently billed for
water or wastewater services, should also be outfitted with low-flow devices.

It is also recommended that commercial customers pay the direct costs fpi' purchasing and
distributing water efficient fixture kits. '

2.3.3 Moderate Program Costs

The costs associated with implementing the recommended water conservation program are

- presented in a phased approach in Table 2-3. The education component would be done
annually and would address water conservation on a town-wide basis.” The retrofit component
would be done on a priority basis as follows: Year 1—water users within the sewer service area;
Year 2—water users outside the sewer service area; Year 3—other water users (including wells),
and Years 4 and 5—to be determined depending on participation levels. Feedback surveys and
monitoring of water demand will help modify the program and determine levels of expendi-
ture in future years.

With the potential to reduce water demand by 25 to 45 gallons per day per residential account
with this program, the cost benefit yields a relatively quick payback of months to a few years
depending on participation levels. It is expected that a reduction of up to 80,000 gpd within
the sewer service area will be realized. As wastewater costs are predicted to significantly
increase in the future, the payback will be even shorter. Additional savings outside the
sewered area will assist in reducing the future water supply demand.

CDM Camp Dresser & McKee 2-%1

438-0-AT




-gjoAs| uopedioted uo paseq pauluilep 8q ol = agl

15910N
aal agl 000'05$ 000'05% 000'0S$ WLOL
adar Tar 000088 000063 000 0E% uoLNAUISIa 1Y Wolie
agl qQdl 000'6$ 000'G$ 000's$ sAa/INg/USLaIND0Id JOPUSA
1oy
000°2$ 000'L$ 000°L$ 000°Z$ 000°/$ sweifoid o|qeD/0opiA
000'8$ 000'8% 000'8% 000'8$ 000'8$ sainyoosg/suasuj buyig
uoneanpl
G IeaA i JE3L £ 1834 Z1eak 1 JBaA jusurejg wetboid
1502 jenuuy

51509 Wwei601d UOIIBAIISUOD J9lEA\ S1elopoly

£-¢ |lqel




